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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict
Refer to the
1 RF power output 2.1046 .
Original
) . . 27.50(d)(4) 127.50(b)(10) Refer to the
2 Effective Isotropic Radiated power -
127.50(c)(10) Original
i . Refer to the
3 Occupied Bandwidth 2.1049 .
Original
27.53(h Only test LTE
4 Band Edge Compliance () ny fes
127.53(9) Band
. Refer to the
5 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) Original
Refer to the
6 Frequency Stability 2.1055/27.54 .
Original
2.1051 Ref h
7 Spurious Emissions at Antenna Terminals 05 © e.r FO the
127.53(h)/27.53(g)/27.53(f) Original
2.1053 Refer to th
8 Radiates Spurious Emission © e.r _0 ©
127.53(h)/27.53(g)/27.53(f) Original

Date of Testing: June 24, 2017~ July 3, 2017 and August10, 2020 ~ August12, 2020

Note: PASS: The EUT complies with the essential requirements in the standard.
FAIL: The EUT does not comply with the essential requirements in the standard.

BG96 (Report No.: R2003A0151-R6) is a variant model of BG96 (Report No.:
RXA1706-0199RF0O3R1). Test values partial duplicated from original for variant. There is only
tested Band Edge Compliance of LTE Band for variant in this report. The detailed product

change description please refers to the Statement letter_ BG96.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the
client to claim product certification, approval, or endorsement by any government agencies.

1.2 Test facility

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.
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1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
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2 General Description of Equipment under Test

Client Information

Applicant Quectel Wireless Solutions Co., Ltd.

7th Floor, Hongye Building, No. 1801 Hongmei Road, Xuhui

Appli t add
pplicant address District, Shanghai, China

Manufacturer Quectel Wireless Solutions Co., Ltd.

7th Floor, Hongye Building, No. 1801 Hongmei Road, Xuhui

Manufacturer address
District, Shanghai, China

General information

EUT Description

Model: BG96
IMEI: 864508030012063
Hardware Version: R1.0
Software Version: BG96MAR02A09M1G
Power Supply: External power supply
The EUT don’t have standard Antenna, The Antenna used for
Antenna Type: testing in this report is the after-market accessory (Dipole
Antenna)
Test Mode(s): LTE Band 4; LTE Band 12, LTE Band 13;
Test Modulation QPSK 16QAM;
LTE Category M1
LTE Band 4: 29.98dBm
Maximum E.I.R.P./ E.R.P. LTE Band 12:27.92dBm

LTE Band 13: 27.70dBm

Rated Power Supply Voltage: 3.8V

Extreme Voltage: Minimum: 3.3V Maximum: 4.3V
Extreme Temperature: Lowest: -40°C Highest: +85°C
Mode Tx (MHZz) Rx (MHz)
LTE Band 4 1710 ~1755 2110~2155
Frequency Range(s)
LTE Band 12 699 ~ 716 729 ~ 746
LTE Band 13 777 ~ 787 746 ~ 756

Note: 1. Theinformation of the EUT is declared by the manufacturer.

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 6 of 103
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2.1 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFR47 Part 27C (2019)

ANSI C63.26 (2015)

Reference standard:
FCC CFR47 Part 2 (2019)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 7 of 103
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3 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT lie-down stand-up position (X, Y axis), lie-down position (Z axis),. Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, vertical polarization) and
the worst case was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in LTE is set based on the maximum RF Output Power.

The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below for LTE Band 4/12/13:

Test
Bandwidth (MHz) Modulation RB es
Test items | Modes Channel
14| 3 | 5 | 10|15 | 20 | QPSK | 16QAM | 1 | 50% | 100% | L | M | H
ITE4 |lo | o|lo|lo|lo|lo| o o) o] o o |o|lo]|o
RF
POWEr ILte12| o[ o |0 | 0 0 o |o o |o|olo
output
LTE 13 - ol o o) o) o) o |o|lolo
Effective LTE4 | O | O | O | O 0 o) 6] o|O0|O
Isotropic " e oo 0| o] o o) o) o |olo]|o
Radiated
power LTE13- o| o o) o) o |o|lo]|o
ITE4 | 0| 0| 0] O o) o) o |o|lo]|o
Oceupied - e oo [0 | o | o 0 0 o |lolo]|o
Bandwidth
LTE 13 o| o o) o) o |o|lo]|o
ITE4 |0 | 0| O | O o) o) o |o o)
Band Ed
and=age te2l ol ol o] o 0 0 o |o 0
Compliance
LTE 13 - ol o o) o) o |o o)
PoaktoAver | LTE4 | O | O | O | O o) o) o |o|lo]|o
age Power |LTE12| O | O OoO| O 0 0] (0] O|l0]|0O
Ratio LTE13- ol o o) o) o |olo]|o
ITE4 |0 | 0| 0] O o) o) o) o)
F
requeney ite12 ol o | o | o 0 0 0 0
Stability
LTE 13 - o| o o) o) o) o)
Spurious LTE4 | O | O | O | O )
Emissions at LTE12 | O 0 0 0 0
Antenna
Terminals LTE 13 - o o o

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 8 of 103
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Radiates LTE 4 O O O

Spurious LTE12 | O (0] (0]

Emission LTE 13 - 0

Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
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4 Test Information

4.1 RF Power Output

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulator to ensure max
power transmission and proper modulation.

Test Setup

RF cahble
EUT Base station Simulatar

The loss between RF output port of the EUT and the input port of the tester has been taken into
consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB.

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 10 of 103
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&~

\_/’ FCC RF Test Report

Report No: R2003A0151-R6

Test Results

: Channel/ RB# Conducted Power (dBm)
Mode Bandwidth Index
Frequency(MHz) RBstart QPSK 16QAM
0 1#0 22.38 21.94
19957/1710.7
0 6#0 22.13 22.06
0 1#0 22.31 22.02
1.4MHz 20175/1732.5
0 6#0 22.09 22.03
0 1#5 22.37 22.13
20393/1754.3
0 6#0 22.23 22.21
0 1#0 22.40 21.97
19965/1711.5
0 6#0 22.16 22.09
0 1#0 22.35 22.04
3MHz 20175/1732.5
0 6#0 22.13 22.07
1 1#5 22.40 22.16
20385/1753.5
1 6#0 22.26 22.24
3 1#0 22.37 21.94
19975/1712.5
0 6#0 22.14 22.07
0 1#0 22.33 22.00
5MHz 20175/1732.5
0 6#0 22.12 22.03
0 1#5 22.36 22.13
20375/1752.5
3 6#0 22.24 22.19
Band4
3 1#0 22.39 21.96
20000/1715
0 4#0 22.22 22.10
0 1#0 22.34 22.03
10MHz 20175/1732.5
0 4#0 22.14 22.08
4 1#5 22.39 22.15
20350/1750
7 4#2 22.28 22.23
3 1#0 22.38 21.91
20025/1717.5
0 6#0 22.20 22.07
0 1#0 22.30 22.01
15MHz 20175/1732.5
0 6#0 22.10 22.03
8 1#5 22.37 22.13
20325/1747.5
11 6#0 22.23 22.19
3 1#0 22.35 21.89
20050/1720
0 6#0 22.17 22.05
0 1#0 22.26 21.97
20MHz 20175/1732.5
0 6#0 22.05 21.99
12 1#5 22.34 22.08
20300/1745
15 6#0 22.19 22.16

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 11 of 103
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h I RB Conducted P dB
Mode | Bandwidth | C"aeV Index # | Conducted Power (dBm)
Frequency(MHz) RBstart QPSK 16QAM
0 1#0 22.74 23.23
23017/699.7
0 6#0 22.48 22.71
0 1#0 23.12 22.81
1.4MHz 23095/707.5
0 6#0 22.66 22.90
0 1#5 23.37 23.02
23173/715.3
0 6#0 22.64 22.79
0 1#0 22.76 23.25
23025/700.5
0 6#0 22.56 22.74
0 1#0 23.13 22.84
3MHz 23095/707.5
0 6#0 22.68 22.95
1 1#5 23.40 23.04
23165/714.5
1 6#0 22.68 22.83
Band12
3 1#0 22.75 23.20
23035/701.5
0 6#0 22.54 22.71
0 1#0 23.09 22.82
5MHz 23095/707.5
0 6#0 22.64 22.90
0 1#5 23.38 23.02
23155/713.5
3 6#0 22.63 22.79
3 1#0 22.72 23.18
23060/704
0 4#0 22.51 22.69
0 1#0 23.05 22.78
10MHz 23095/707.5
0 4#0 22.59 22.86
4 1#5 23.35 22.97
23130/711
7 442 22.59 22.76
Ch I/ RB# Conducted P dB
Mode | Bandwidth anne Index onducted Power (dBm)
Frequency(MHz) RBstart QPSK 16QAM
3 1#0 23.10 23.81
23205/779.5
0 6#0 22.80 21.84
0 1#0 23.32 23.14
5MHz 23230/782
0 6#0 22.68 22.19
Band13
0 1#5 23.11 23.72
23255/784.5
3 6#0 22.67 21.93
0 1#0 23.07 23.70
10MHz 23230/782
0 4#0 22.77 22.95

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 12 of 103
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4.2 Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

1. The testing follows ANSI C63.26 (2015)Section5.5.2.3.

2. Above 30MHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°,and the receive antenna has two polarizations Vertical (V)
and Horizontal (H).Above 1GHz:(Note: the FCC’s permission to use 1.5m as an alternative per TCBC
Conf call of Dec. 2, 2014.)The EUT is placed on a turntable 1.5 meters above the ground in the
chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting the
antenna height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4
m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical
(V) and Horizontal (H).

3.Alog-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of the
EUT. The log-periodic antenna will be driven by a signal generator and the level will be adjusted till
the same power value on the spectrum analyzer or receiver. The level of the spurious emissions can
be calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=1MHz,VBW=3MHz, And the maximum value of the receiver
should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.

6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain(Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi)
and known input power.ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP =
EIRP-2.15dBi.

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 13 of 103
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Test setup
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Note: Area side:2.4mX3.6m
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Limits

Rule Part 27.50(b) (10) specifies that “Portable stations (hand-held devices) transmitting in the
746-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP”

Rule Part 27.50(c) (10) specifies that “Portable stations (hand-held devices) in the 600 MHz uplink
band and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are
limited to 3 watts ERP”

Rule Part 27.50(d) (4) specifies that “Fixed, mobile and portable (hand-held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP”

Part 27.50(b)(10)Limit (ERP) < 3W (34.77 dBm)
Part 27.50(c)(10)Limit (ERP) < 3W (34.77 dBm)
Part 27.50(d)(4)Limit (EIRP) < 1W (30dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k =2, U= 1.19 dB

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 15 of 103
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Test Results

LTE Band 4
Bandwidth Frequency | Ant Pot Rt Rs Ps Gs' EIRP conclusion
(MHz) (H/V) (dBm) (dBm) | (dBm) | (dBi) | (dBm)
1710.7 H -26.70 -54.30 0.00 1.44 29.04 Pass
1732.5 H -26.63 -54.32 0.00 1.57 29.25 Pass
1.4MHz 1754.3 H -26.30 -54.10 0.00 1.72 29.52 Pass
(QPSK) 1710.7 \Y -28.67 -54.35 0.00 1.44 27.12 Pass
1732.5 \Y -29.08 -54.41 0.00 1.57 26.90 Pass
1754.3 \Y -29.95 -54.52 0.00 1.72 26.29 Pass
1710.7 H -26.02 -54.30 0.00 1.44 29.72 Pass
1732.5 H -25.94 -54.32 0.00 1.57 29.94 Pass
1.4MHz 1754.3 H -26.61 -54.10 0.00 1.72 29.21 Pass
(16QAM) 1710.7 Vv -28.98 -54.35 0.00 1.44 26.81 Pass
1732.5 Vv -29.38 -54.41 0.00 1.57 26.60 Pass
1754.3 Vv -30.25 -54.52 0.00 1.72 25.99 Pass
1711.5 H -26.52 -54.33 0.00 1.44 29.25 Pass
1732.5 H -25.90 -54.32 0.00 1.57 29.98 Pass
3MHz 1753.5 H -26.51 -54.11 0.00 1.72 29.32 Pass
(QPSK) 1711.5 \Y -28.89 -54.35 0.00 1.44 26.90 Pass
1732.5 \Y -29.30 -54.41 0.00 1.57 26.68 Pass
1753.5 \Y -29.82 -54.48 0.00 1.72 26.38 Pass
1711.5 H -25.82 -54.33 0.00 1.44 29.95 Pass
1732.5 H -26.22 -54.32 0.00 1.57 29.66 Pass
3MHz 1753.5 H -26.82 -54.11 0.00 1.72 29.01 Pass
(16QAM) 1711.5 Vv -29.19 -54.35 0.00 1.44 26.60 Pass
1732.5 Vv -29.63 -54.41 0.00 1.57 26.35 Pass
1753.5 Vv -30.15 -54.48 0.00 1.72 26.05 Pass
1712.5 H -26.05 -54.34 0.00 1.44 29.73 Pass
1732.5 H -26.70 -54.32 0.00 1.57 29.18 Pass
5MHz 1752.5 H -26.55 -54.13 0.00 1.72 29.29 Pass
(QPSK) 1712.5 \Y -29.08 -54.38 0.00 1.44 26.74 Pass
1732.5 \Y -29.47 -54.41 0.00 1.57 26.51 Pass
1752.5 \Y -29.74 -54 .47 0.00 1.72 26.45 Pass
1712.5 H -26.37 -54.34 0.00 1.44 29.41 Pass
1732.5 H -26.33 -54.32 0.00 1.57 29.55 Pass
5MHz 1752.5 H -26.84 -54.13 0.00 1.72 29.00 Pass
(16QAM) 1712.5 Vv -29.40 -54.38 0.00 1.44 26.42 Pass
1732.5 \Y, -29.77 -54.41 0.00 1.57 26.21 Pass
1752.5 Vv -30.04 -54.47 0.00 1.72 26.15 Pass
1715 H -26.72 -54.33 0.00 1.44 29.05 Pass
(g)ySH;) 1732.5 H -26.64 -54.32 0.00 1.57 29.24 Pass
1750 H -26.31 -54.12 0.00 1.66 29.47 Pass
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1715 \Y -29.72 -54.32 0.00 1.44 26.04 Pass

1732.5 \Y -30.17 -54.41 0.00 1.57 25.81 Pass

1750 \Y -30.45 -54.52 0.00 1.66 25.73 Pass

1715 H -27.07 -54.33 0.00 1.44 28.70 Pass

1732.5 H -26.96 -54.32 0.00 1.57 28.92 Pass

10MHz 1750 H -26.63 -54.12 0.00 1.66 29.15 Pass
(16QAM) 1715 \Y -30.04 -54.32 0.00 1.44 25.72 Pass
1732.5 Y -30.48 -54.41 0.00 1.57 25.50 Pass

1750 \Y -30.77 -54.52 0.00 1.66 25.41 Pass

1717.5 H -28.55 -54.35 0.00 1.49 27.28 Pass

1732.5 H -28.08 -54.32 0.00 1.57 27.80 Pass

15MHz 1747.5 H -27.90 -54 .17 0.00 1.66 27.93 Pass
(QPSK) 1717.5 \Y -28.97 -54.39 0.00 1.49 26.91 Pass
1732.5 \Y -29.69 -54.41 0.00 1.57 26.29 Pass

1747.5 \Y -29.66 -54.51 0.00 1.66 26.51 Pass

1717.5 H -28.86 -54.35 0.00 1.49 26.97 Pass

1732.5 H -28.38 -54.32 0.00 1.57 27.50 Pass

15MHz 1747.5 H -28.21 -54 17 0.00 1.66 27.62 Pass
(16QAM) 1717.5 Y -29.28 -54.39 0.00 1.49 26.60 Pass
1732.5 Y -30.00 -54.41 0.00 1.57 25.98 Pass

1747.5 Y -29.97 -54.51 0.00 1.66 26.20 Pass

1720 H -29.21 -54.37 0.00 1.49 26.65 Pass

1732.5 H -28.93 -54.32 0.00 1.57 26.95 Pass

20MHz 1745 H -29.80 -54.23 0.00 1.63 26.06 Pass
(QPSK) 1720 \Y -30.22 -54 .44 0.00 1.49 25.71 Pass
1732.5 \Y -30.37 -54.41 0.00 1.57 25.61 Pass

1745 \Y -30.72 -54.59 0.00 1.63 25.50 Pass

1720 H -29.54 -54.37 0.00 1.49 26.32 Pass

1732.5 H -29.25 -54.32 0.00 1.57 26.63 Pass

20MHz 1745 H -30.11 -54.23 0.00 1.63 25.75 Pass
(16QAM) 1720 \Y -30.53 -54.44 0.00 1.49 25.40 Pass
1732.5 Y -30.69 -54.41 0.00 1.57 25.29 Pass

1745 \Y -31.02 -54.59 0.00 1.63 25.20 Pass

LTE Band 12
: Frequency Ant Pot Rt Rs Ps Gs ERP :
andwidth (MH2) HV) | @Bm) | @Bm) | @Bm) | @Bi) | @Bm) | COMCIUSION

699.7 H -25.65 | -49.12 0.00 | 2.04 | 25.51 Pass

707.5 H -25.33 | -49.39 0.00 | 2.03 | 26.10 Pass

1.4MHz 715.3 H -23.83 | -49.76 0.00 1.99 | 27.92 Pass
(QPSK) 699.7 Y -23.87 | -48.91 0.00 | 2.04 | 27.09 Pass
707.5 \Y -23.44 | -49.12 0.00 | 2.03 | 27.71 Pass
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715.3 \Y -23.74 | -49.43 0.00 1.99 | 27.69 Pass
699.7 H -25.98 | -49.12 0.00 2.04 | 25.18 Pass
707.5 H -25.63 | -49.39 0.00 2.03 | 25.80 Pass
1.4MHz 715.3 H -24.15 | -49.76 0.00 1.99 | 27.60 Pass
(16QAM) 699.7 V -24.18 | -48.91 0.00 204 | 26.78 Pass
707.5 V -23.75 | -49.12 0.00 2.03 | 27.40 Pass
715.3 \% -24.08 | -49.43 0.00 1.99 | 27.35 Pass
700.5 H -25.69 | -49.15 0.00 2.04 | 25.50 Pass
707.5 H -24.64 | -49.39 0.00 2.03 | 26.79 Pass
3MHz 714.5 H -23.94 | -49.73 0.00 2.00 | 27.79 Pass
(QPSK) 700.5 Vv -23.15 | -48.94 0.00 2.04 | 27.83 Pass
707.5 \Y -23.44 | -49.12 0.00 2.03 | 27.71 Pass
714.5 \Y -23.70 | -49.37 0.00 2.00 | 27.67 Pass
700.5 H -26.02 | -49.15 0.00 2.04 | 2517 Pass
707.5 H -24.98 | -49.39 0.00 2.03 | 26.45 Pass
3MHz 714.5 H -24.26 | -49.73 0.00 2.00 | 27.47 Pass
(16QAM) 700.5 V -23.48 | -48.94 0.00 2.04 | 27.50 Pass
707.5 V -23.74 | -49.12 0.00 2.03 | 27.41 Pass
714.5 V -24.01 | -49.37 0.00 2.00 | 27.36 Pass
701.5 H -25.86 | -49.17 0.00 2.04 | 25.36 Pass
707.5 H -25.11 | -49.39 0.00 2.03 | 26.32 Pass
5MHz 713.5 H -24.42 | -49.72 0.00 2.01 | 27.30 Pass
(QPSK) 701.5 Vv -23.32 | -48.95 0.00 2.04 | 27.67 Pass
707.5 \Y -23.73 | -49.12 0.00 2.03 | 27.42 Pass
713.5 \Y -23.96 | -49.35 0.00 2.01 | 27.40 Pass
701.5 H -26.15 | -49.17 0.00 2.04 | 25.07 Pass
707.5 H -25.43 | -49.39 0.00 2.03 | 26.00 Pass
5MHz 713.5 H -24.74 | -49.72 0.00 2.01 | 26.98 Pass
(16QAM) 701.5 V -23.64 | -48.95 0.00 2.04 | 27.35 Pass
707.5 V -24.05 | -49.12 0.00 2.03 | 27.10 Pass
713.5 \% -24.28 | -49.35 0.00 2.01 | 27.08 Pass
704 H -26.59 | -49.25 0.00 204 | 2470 Pass
707.5 H -25.99 | -49.39 0.00 203 | 25.44 Pass
10MHz 711 H -25.70 | -49.65 0.00 2.02 | 25.97 Pass
(QPSK) 704 \% -24.14 | -49.00 0.00 2.04 | 26.90 Pass
707.5 \Y -24.12 | -49.12 0.00 2.03 | 27.03 Pass
711 \ -24.67 | -49.33 0.00 2.02 | 26.67 Pass
704 H -26.89 | -49.25 0.00 2.04 | 24.40 Pass
707.5 H -26.33 | -49.39 0.00 2.03 | 25.10 Pass
10MHz 711 H -26.01 | -49.65 0.00 2.02 | 25.66 Pass
(16QAM) 704 Vv -24.44 | -49.00 0.00 2.04 | 26.60 Pass
707.5 V -24.43 | -49.12 0.00 203 | 26.72 Pass
711 \% -24.98 | -49.33 0.00 2.02 | 26.36 Pass
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LTE Band 13

. Frequency | Ant Pot Rt Rs Ps Gs ERP :
Bandwidth (MHzZ) HV) (dBm) @Bm) | @8m) | @Bi | @Bm) Conclusion

779.5 H -24.21 -49.85 0.00 2.06 27.70 Pass

782 H -24.78 -50.19 0.00 2.05 27.47 Pass

5MHz 784.5 H -24.99 -50.45 0.00 2.04 27.50 Pass

(QPSK) 779.5 \Y -26.41 -49.80 0.00 2.06 25.45 Pass

782 \Y -27.01 -49.92 0.00 2.05 24.96 Pass

784.5 \Y -27.01 -50.13 0.00 2.04 25.15 Pass

779.5 H -24.72 -50.05 0.00 2.06 27.39 Pass

782 H -25.09 -50.19 0.00 2.05 27.16 Pass

5MHz 784.5 H -25.32 -50.45 0.00 2.04 27.17 Pass

(16QAM) 779.5 \% -26.71 -49.80 0.00 2.06 25.15 Pass

782 Y -27.31 -49.92 0.00 2.05 24.66 Pass

784.5 Y -27.31 -50.13 0.00 2.04 24.85 Pass

10MHz 782 H -25.97 -50.75 0.00 2.07 26.86 Pass

(QPSK) 782 Y -27.79 -50.10 0.00 2.02 24.33 Pass

10MHz 782 H -25.71 -50.22 0.00 2.04 26.55 Pass

(16QAM) 782 \Y -28.50 -50.43 0.00 2.07 24.00 Pass

Note:1. EIRP= E.R.P+2.15
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4.3 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12/13 .

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Test Result
LTE Band 4
RB Modulation Bandwidth Channel Frequency 99%.Power -2§dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

19957 1710.7 1.108 1.329

1.4 20175 1732.5 1.118 1.345

20393 1754.3 1.111 1.366

19965 1711.5 1.150 1.643

3 20175 1732.5 1.150 1.655

20385 1753.5 1.135 1.471

19975 1712.5 1.151 1.499

5 20175 1732.5 1.130 1.472

aPsK 20375 1752.5 1.154 2.015
20000 1715 1.179 1.769

10 20175 1732.5 1.184 1.796

20350 1750 1.188 1.932

20025 1717.5 1.194 1.915

15 20175 1732.5 1.196 1.894

20325 1747.5 1.194 1.935

20050 1720 1.192 1.816

20 20175 1732.5 1.208 1.782

100% 20300 1745 1.207 1.806
19957 1710.7 0.948 1.312

1.4 20175 1732.5 0.939 1.215

20393 1754.3 0.937 1.206

19965 1711.5 0.974 1.322

3 20175 1732.5 0.981 1.337

20385 1753.5 0.981 1.313

19975 1712.5 0.983 1.357

5 20175 1732.5 1.016 1.496

16QAM 20375 1752.5 0.996 1.410
20000 1715 1.014 1.550

10 20175 1732.5 1.066 1.795

20350 1750 1.050 1.707

20025 1717.5 1.088 2.074

15 20175 1732.5 1.058 1.889

20325 1747.5 1.066 1.900

20050 1720 1.081 1.945

20 20175 1732.5 1.113 1.862

20300 1745 1.098 1.880
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LTE Band 12
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : ;
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

23017 699.7 1.105 1.317

1.4 23095 707.5 1.108 1.332

23173 715.3 1.108 1.322

23025 700.5 1.152 1.653

3 23095 707.5 1.153 1.660

23165 714.5 1.151 1.549

QPSK

23035 701.5 1.143 1.875

5 23095 707.5 1.145 1.506

23155 713.5 1.127 1.496

23060 704 1.190 1.756

10 23095 707.5 1.205 1.738

23130 711 1.178 1.893

100%

23017 699.7 0.950 1.191

1.4 23095 707.5 0.939 1.195

23173 715.3 0.948 1.203

23025 700.5 0.983 1.331

3 23095 707.5 0.985 1.343

23165 714.5 0.971 1.348

16QAM

23035 701.5 0.991 1.376

5 23095 707.5 0.976 1.423

23155 713.5 1.004 1.494

23060 704 1.029 1.528

10 23095 707.5 1.084 1.731

23130 711 1.072 1.762
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LTE Band 13
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : ;
(MHz) (MHz) Bandwidth(kHz) | Bandwidth(kHz)

23205 779.5 1.144 1.828
5 23230 782 1.149 1.481
23255 784.5 1.123 1.482

QPSK
23230 782 1.191 1.731
10 23230 782 1.178 1.721
23230 782 1.193 1.722

100%

23205 779.5 0.990 1.438
5 23230 782 0.977 1.356
23255 784.5 1.005 1.497

16QAM
23230 782 1.035 1.504
10 23230 782 1.033 1.537
23230 782 1.051 1.613
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LTE Band 4 QPSK 1.4MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.710700000 GHz Cantar Freq 11401 Radia S2d: Hona

103000 Gz
W Trig: Frae Run AvglHold> 19010
FIF GainLaw #Actan: 40 @B Radio Device: BTS

Ref 30.00 dBm

Center 1.711 GHz z z ; : E " Span 1.4 MHZ
WwRes BW 51 kHz #VBW 160 kHz Sweep 1ms

Occupled Bandwidth Total Power

1.1075 MHz
Transmit Freq Error =307 Hz OBW Power 99.00 %
x dB Bandwidth 1.329 MHz xdB -26.00 dB

LTE Band 4 QPSK 3MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.711500000 GHz Conter Frag 1741 Radia $2d: Hona

503000 GHa
W Trig: Frae Run AvglHold> 19010
FIF GainLaw #Actan: 40 @B Radio Device: BTS

Ref 30.00 dBm

Center 1.712 GHz z z s : E " Span3MHz
WwRes BW 51 KHz #VBW 160 kHz Sweep 1.133 ms|

Occupled Bandwidth Total Power 20.5 dBm
1.1504 MHz

Transmit Freq Error -617.73 kHz OBW Power 99.00 %

x dB Bandwidth 1.643 MHz xdB -26.00 dB

Canter Freq 1.7 Radio $td: Nene

00000 GH
o Trig: Frae Run AvglHald= 10110
#Asten: 40 @B Radie Device BTS

#VBW 160 kHz
Occupled Bandwidth Total Power 28.6 dBm
1.1180 MHz

Transmit Freq Error -5.287 kHz OBW Power 99.00 %
x dB Bandwidth 1.345 MHz xdB -26.00 dB

Canter Freq 1.7 Radio $td: Nene

00000 GH
o Trig: Frae Run AvglHald= 10110
#Asten: 40 @B Radie Device BTS

Cen!
FRes BW 51 kHz #VBW 160 kHz Sweep 1,133 ms|

Occupled Bandwidth Total Power 208.3 dBm
1.1504 MHz

Transmit Freq Error -620.94 kHz OBW Power 99.00 %

x dB Bandwidth 1.655 MHz xdB -26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

. An 3
Radio $td: Nene

Center Frag 1.754300000 GHz Cantar Freq; 1754300000 GHz
W Trig: Fras Fiun AvglHold 1910
FGainlaw  BAgian: 40 48 Radio Device: BT

Ref 30.00 dBm

“Span 14
#VBW 160 kHz Sweep 1n
Occupled Bandwidth Total Power 28.1 dBm
1.1113 MHz
Transmit Freq Error -10.198 kHz OBW Power 99.00 %
x dB Bandwidth 1.366 MHz xdB -26.00 dB

37 36, M2
Gamter Freq: 1762500000 GHz Radio $td: None
Trig: Frae Run AvglHold=> 110

NEGaindaw  WActenc 40 4B Radie Davies: BTS

Ref 30.00 dBm

Cen - H:
wRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1542 MHz

Transmit Freq Error -1.6843 MHz OBW Power 99.00 %
x dB Bandwidth 2.015 MHz xdB -26.00 dB

TA Technology (Shanghai) Co., Ltd.TA-MB-04-003RPage 24 of 103
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_/’ FCC RF Test Report Report No: R2003A0151-R6

LTE Band 4 QPSK 5MHz CH-Low LTE Band 4 QPSK 10MHz CH-Low

Agilent Spectrum Analyzer - Dccupled TW
Center Frag 1.712500000 GHz Conter Frag: 175

AFGuindew — #Afanc 40 €8

iCenter 1.713 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1505 MHz

Transmit Freq Error =1.7128 MHz OBW Power
x dB Bandwidth 1.499 MHz x dB

505008 Gz
Trig: Frae Run AvglHold=> 110

Radio Std: None

Radio Devics: BTS

“Span 5 MHz
Sweep 1.867 ms]

30.5 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Ccupied BW
[ g 1.71500000 z Conter Freq; 1714000000 Gz
Center Freq 1.715000000 GH: T et L

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

Center 1.715GHz
lwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1793 MHz

Transmit Freq Error =3.7707 MHz OBW Power
x dB Bandwidth 1.769 MHz xdB

T
Radio $td: None

Radio Device- BTS

Span 10 MHz,
Sweep 3,667 ms]

30.3 dBm

99.00 %
-26.00 dB

Conter Freq: 1.7

2800000 GHa
Trig: Fras Run AvglHold=> 110

" aAsianc 40 6B

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1301 MHz
Transmit Freq Error =1.7065 MHz OBW Power

x dB Bandwidth 1,472 MHz xdB

Radio Sed: None

Radio Devics: BTS

Sweep 1.867

99.00 %
-26.00 dB

Ganter Freq 175800008 GHz
« Trig: Frae Run AvglHold=> 110
#Actan: 40 @B

Cen!

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1840 MHz
Transmit Freq Error =3. 7887 MHz OBW Power

x dB Bandwidth 1.796 MHz xdB

Radio $td: Nene

Radio Device- BTS

30.3 dBm

99.00 %
-26.00 dB

Conter Freq: 1.

TEZ803000 GHa
Trig: Fras Run AvglHold=> 110

AFGuindew — #Afanc 40 €8

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1542 MHz

Transmit Freq Error =1.6843 MHz OBW Power
x dB Bandwidth 2.015 MHz x dB

TEETITE
Radio Sed: None

Radio Devics: BTS

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

[ q 1.750000000 GHz Gomtar Freq: 1750006000 GHz
Center Freq 1.750000000 GH: e Fun L
HIF GaincLow #Asten: 40 @B

Ref 30.00 dBm

Center 1.75 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1875 MHz
Transmit Freq Error =3.7830 MHz OBW Power

x dB Bandwidth 1.932 MHz xdB

—EE TR
Radio $td: Nene

Radio Device- BTS

30,6 dBm

99.00 %
-26.00 dB
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LTE Band 4 16QAM 1.4MHz CH-Low

LTE Band 4 16QAM 3MHz CH-Low

Agilent Spectraem Analyzer - Dccupted W
Center Frag 1.710700000 GHz Canter Freq: 17100

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

iCenter 1.711 GHz

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
947.83 kHz

Transmit Freq Error -82.179 kHz OBW Power
x dB Bandwidth 1.312 MHz xdB

03000 Gz
Trig: Frae Run AvglHold=> 110

Radio $td: None

Radio Device- BTS

“Span 1.4 MHz
S“'EEP 1ms

28.3 dBm

99.00 %
-26.00 dB

P e ——
Center Frag 1.711500000 GHz Conter Frag 1741

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

iCenter 1.712 GHz

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
976.42 kHz

Transmit Freq Error -714.11 kHz OBW Power
x dB Bandwidth 1.322 MHz xdB

1505000 Gz
Trig: Frae Run AvglHold=> 110

Radio $td: None

Radio Device- BTS

“Span 3 MHz
Sweep 1,133 ms|

20.2 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.732500000 GHz Conter Freq; 1.7

2800000 GHa
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power
938.83 kHz
Transmit Freq Error 091,688 kHz OBW Power

x dB Bandwidth 1.215 MHz xdB

Radie $td: Nene

Radio Device- BTS

28.4 dBm

99.00 %
-26.00 dB

Conter Freq; 1.7

2800000 GHa
Trig: Frae Run AvglHold=> 110

" aasan: 40 68

Cen!

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
980.73 kHz
Transmit Freq Error -713.38 kHz OBW Power

x dB Bandwidth 1.337 MHz xdB

Radie $td: Nene

Radio Device- BTS

Sweep 1,133 ms|

20.2 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

[ q 1.754300000 GHz Gomtar Freq: 1754306000 GHz
Center Fraq 1.754300000 GH: e Fun L
HIF GaincLow #Asten: 40 @B

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power
936.84 kHz
Transmit Freq Error -92.202 kHz OBW Power

x dB Bandwidth 1.206 MHz xdB

Radlo §2d: Hona

Radio Device- BTS

“Span 14
Sweep 1m0

20.0 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.753500000 GHz Conter Freg 1.

TEIBGH000 GHa
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

Cen!

- H:
wRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
981.47 kHz
Transmit Freq Error -713.45 kHz OBW Power

x dB Bandwidth 1.313 MHz xdB

Radlo §2d: Nona

Radio Device- BTS

99.00 %
-26.00 dB
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LTE Band 4 16QAM 5MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.712500000 GHz Conter Frag 17

505008 Gz
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

. Rel 30,00 dBm

[Center 1.713 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
982.51 kHz

Transmit Freq Error =1.7896 MHz OBW Power
x dB Bandwidth 1.357 MHz xdB

Radio $td: None

Radio Device- BTS

“Span 5 MHz
Sweep 1.867 ms]

20,6 dBm

99.00 %
-26.00 dB

LTE Band 4 16QAM 10MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.715000000 GHz Conter Frag 17

1500008 Gz
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

iCenter 1.715 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0143 MHz

Transmit Freq Error -3.8594 MHz OBW Power

x dB Bandwidth 1.550 MHz xdB

Radio $td: None

Radio Device- BTS

Span 10 MHz,
Sweep 3,667 ms]

30.3 dBm

99.00 %
-26.00 dB

Conter Freq; 1.7

2800000 GHa
Trig: Frae Run AvglHold=> 110

" aasan: 40 68

#VBW 160 kHz
Occupled Bandwidth Total Power
1.0162 MHz

Transmit Freq Error -1.78689 MHz OBW Power
x dB Bandwidth 1.496 MHz xdB

Radlo §2d: Hona

Radio Device- BTS

Sweep 1.867

20.1 dBm

99.00 %
-26.00 dB

Conter Freq; 1.7

2800000 GHa
Trig: Frae Run AvglHold=> 110

" aasan: 40 68

Cen!

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0660 MHz

Transmit Freq Error -3.8728 MHz OBW Power

x dB Bandwidth 1.795 MHz xdB

Radio $td: Nene

Radio Device- BTS

30.3 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

r 75250000 z Canter Freq 1762800008 GHz
Center Freq 1.752500000 GH: N Free Run AvglHeld= 1910
NEGaindaw  WActenc 40 4B

___Rel 30,00 dBm

#VBW 160 kHz
Occupled Bandwidth Total Power
996.11 kHz
Transmit Freq Error =1.7824 MHz OBW Power
x dB Bandwidth 1.410 MHz xdB

5 An 3
Radie $td: Nene

Radio Device- BTS

20.9 dBm

99.00 %
-26.00 dB

Conter Freq 1.

TE00GM000 GHa
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

Center 1.75 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0497 MHz

Transmit Freq Error =3.8724 MHz OBW Power

x dB Bandwidth 1.707 MHz xdB

- SH P
Radio $td: Nene

Radio Device- BTS

30.9 dBm

99.00 %
-26.00 dB
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~__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 4 QPSK 15MHz CH-Low

Agilent Spectraem Analyzer - Dccupted W
Center Frag 1.717500000 GHz Canter Freq: 17171

AFGuindew — #Afanc 40 €8

Ref 30.00 dBm

iCenter 1.718 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power

1.1939 MHz
Transmit Freq Error -6.0346 MHz
x dB Bandwidth 1.915 MHz xdB

OBW Power

505000 Gz
Trig: Frae Run AvglHold=> 110

Radio Std: None

Radio Devics: BTS

Span 15 MHz
Sweep 5.533 ms]

31.4 dBm

99.00 %
-26.00 dB

LTE Band 4 QPSK 20MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.720000000 GHz Conter Frag 17

20000000 GHa
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

___Ref 30.00 dBm

Center 1.72 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1920 MHz

Transmit Freq Error -8.1149 MHz OBW Power

x dB Bandwidth 1.816 MHz xdB

Radio $td: None

Radio Device- BTS

Span 20 MHz
Sweep 7,333 ms|

31.5 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.732500000 GHz Conter Freq: 1.7

2800000 GHa
Trig: Fras Run AvglHold=> 110

AFGuindew — #Afanc 40 €8

Ref 30.00 dBm

#VBW 160 kHz
Occupled Bandwidth Total Power
1.1955 MHz
Transmit Freq Error -6.0358 MHz OBW Power
x dB Bandwidth 1.894 MHz xdB8

Radio Std: None

Radio Devics: BTS

Span
Sweep 5593

31.3 dBm

99.00 %
-26.00 dB

Conter Freq; 1.7

2800000 GHa
Trig: Frae Run AvglHold=> 110

" aasan: 40 68

Cen!

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.2079 MHz

Transmit Freq Error -8.0790 MHz OBW Power

x dB Bandwidth 1.782 MHz xdB

Radio $td: Nene

Radio Device- BTS

31.4 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 1.747500000 GHz

Conter Freq: 1747500000 GH;

744,00 P8 1
Radio Std: None

Trig: Frae Run AvglHold=> 110

AFGuindew — #Afanc 40 €8

Ref 30.00 dBm

1.748 GHz

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1937 MHz

Transmit Freq Error -5.0350 MHz OBW Power

x dB Bandwidth 1.935 MHz xdB

Radio Devics: BTS

31.7 dBm

99.00 %
-26.00 dB

Conter Freq; 1.7,

45005008 Gz
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

(Center 1.745 GHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.2065 MHz

Transmit Freq Error -8.0812 MHz OBW Power

x dB Bandwidth 1.806 MHz xdB

Radlo §2d: Hona

Radio Device- BTS

31.6 dBm

99.00 %
-26.00 dB
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~__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 4 16QAM 15MHz CH-Low

Agilent Spectrum Analyzer - s cupted BW
(Centor Frag 1.717500000 GHz Cantar Freq: 1717500000
Trig: Fras Run

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

iCenter 1.718 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0879 MHz

Transmit Freq Error 185 MHz OBW Power
x dB Bandwidth 2.074 MHz xdB

GHz
HvglHold> 4900

SE
Radio $td: Nene

Radio Device- BTS

Span 15 MHz
Sweep 5.533 ms]

31.7 dBm

99.00 %
-26.00 dB

LTE Band 4 16QAM 20MHz CH-Low

Agilent Spectraem Analyzer - Dccupted W
(Centor Frag 1.720000000 GHz Contar Frag 1.7
Trig: Fras Run

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

Center 1.72 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0808 MHz

-B.2081 MHz OBW Power
1.945 MHz xdB

Transmit Freq Error
x dB Bandwidth

GHz
HvglHold> 4900

Radio $td: None

Radio Device- BTS

Span 20 MHz
Sweep 7,333 ms|

31.7 dBm

99.00 %
-26.00 dB

Conter Freq 1.75500000
o Trig: Fras Run
MEGaindlew  WActan: 43 4B

#VBW 160 kHz

Occupled Bandwidth Total Power
1.0578 MHz
-6.1219 MHz OBW Power

1.889 MHz xdB

Transmit Freq Error
x dB Bandwidth

GHz
HvglHold> 4900

Radio $td: Nene

Radio Device- BTS

Span
Sweep 5533

31.3 dBm

99.00 %
-26.00 dB

Conter Freq 1.75500000
Trig: Fras Run
WAstan: 40 4B

Cen: GHz

FRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1125 MHz
-8.1684 MHz OBW Power

1.862 MHz xdB

Transmit Freq Error
x dB Bandwidth

GHz
HvglHold> 4900

Radie $td: Nene

Radio Device- BTS

31.5 dBm

99.00 %
-26.00 dB

Contar Freq 1747505000
o Trig: Frae Run
MEGaindlew  WActan: 43 4B

1.748 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth
1.0656 MHz

-6, 1160 MHz
1.900 MHz xdB

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power

GHz
HvglHold> 4900

AL AP
Radio $td: Nene

Radio Device- BTS

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

Conter Freq 1745000000
Trig: Fras Run

Center Frag 1.745000000 GHz
NEGaindaw  WActenc 40 4B

Ref 30.00 dBm

iCenter 1.745 GHz
WwRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0975 MHz
-8.1700 MHz OBW Power

1.880 MHz xdB

Transmit Freq Error
x dB Bandwidth

GHz
HvglHold> 4900

Radlo §2d: Hona

Radio Device- BTS

31.6 dBm

99.00 %
-26.00 dB
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\_/’ FCC RF Test Report Report No: R2003A0151-R6

LTE Band 12 QPSK 1.4MHz CH-Low LTE Band 12 QPSK 3MHz CH-Low

Agilent Spectrum Analyzer - Ccupied BW
Center Fraq 639.700000 MHz Center Freq: 899 T00000
Trig: Fras Run

AFGuindew — #Afanc 40 €8

Ref 30.00 dBm

iCenter 639.7 MHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1054 MHz

Transmit Freq Error 644 Hz OBW Power
x dB Bandwidth 1.317 MHz x dB

Motz
AvglHold> 10410

adio Std: None

Radio Devics: BTS

“Span 1.4 MHz
S“'EEP 1ms

20.4 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

g 700.500000 MHz

i GainLow

Ref 30.00 dBm

#Res BW 51 kHz

Occupled Bandwidth

Center Freq 700 500000
Trig: Fras Run
WAstan: 40 4B

#VBW 160 kHz

Total Power

1.1524 MHz

Transmit Freq Error
x dB Bandwidth

-619.79 kHz
1.653 MHz xdB

OBW Power

Motz
AvglHold> 10410

Radio $td: None

Radio Device- BTS

“Span 3 MHz
Sweep 1,133 ms|

30.1 dBm

99.00 %
-26.00 dB

Conter Freq: 107 500000
" Trig: Frae Run
hAsian: 43 48

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1082 MHz
=7.860 kHz OBW Power

1.332 MHz xdB

Transmit Freq Error
x dB Bandwidth

Motz
AvglHold> 10410

Radio Std: None

Radio Devics: BTS

20.2 dBm

99.00 %
-26.00 dB

i GainLow

Cen! z

#Res BW 51 kHz

Occupled Bandwidth

Center Freq 707 500000
Trig: Fras Run
#Astan: 40 @B

#VBW 160 kHz

Total Power

1.1525 MHz

Transmit Freq Error
x dB Bandwidth

-618.47 kHz
1.660 MHz xdB

OBW Power

Motz
AvglHold> 10410

Radlo §2d: Hona

Radio Device- BTS

Sweep 1,133 ms|

99.00 %
-26.00 dB

Canter Freq: 715300000 Mtz
i AvglHold> 10410

Trig: Fras Run

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1079 MHz
Transmit Freq Error 393 Hz OBW Power

x dB Bandwidth 1.322 MHz xdB

W An 3
Radio Std: None

Radio Devics: BTS

“Span 14
Sweep 1m0

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

g 714.500000 MHz

i GainLow

Ref 30.00 dBm

Cen: 45M
WwRes BW 51 KHz

Occupled Bandwidth

Genter Freq 714 505500 itz
Trig: Fras Run
WAstan: 40 4B

#VBW 160 kHz

Total Power

1.1508 MHz

Transmit Freq Error
x dB Bandwidth

-629.11 kHz
1.549 MHz xdB

OBW Power

T

Radlo §2d: Nona

AvglHold> 10410

Radio Device- BTS

30.3 dBm

99.00 %
-26.00 dB
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~__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 12 QPSK 5MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

g 701.500000 MHz Center Freq: 701500000 adie Std: None

Mz
o Trig: Frae Run AvglHold> 19010
FIF GainLaw MAstan: 40 @B Radio Davice- BTS

Ref 30.00 dBm

Center 701.5MHz " z ; : E " Span 5 MHz
WwRes BW 51 KHz #VBW 160 kHz Sweep 1,367 ms

Occupled Bandwldth Total Power 30.9 dBm
1.1434 MHz

Transmit Freq Error -1.6883 MHz OBW Power 99.00 %

x dB Bandwidth 1.875 MHz x dB -26.00 dB

LTE Band 12 QPSK 10MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

q 704.000000 MHz Conter Freq; T04. Radle S2d: None

1506500 Mtz
W Trig: Frae Run AvglHold> 19010
FIF GainLaw #Actan: 40 @B Radio Device: BTS

Ref 30.00 dBm

Center 704 MHz z z ; : ) " Span 10 MHZ]

#Res BW 51 kHz #VBW 160 kHz Sweep 3,667 ms|

Occupled Bandwidth Total Power 31.2 dBm
1.1898 MHz

Transmit Freq Error =3.7752 MHz OBW Power 99.00 %

x dB Bandwidth 1.756 MHz xdB -26.00 dB

T3
Center Freq: 707 500000 Radio Std: None

Mtz
« Trig: Frae Run AvglHald= 19010
MAstan: 40 @B Radio Davice- BTS

#VBW 160 kHz Sweep 1.867
Occupled Bandwldth Total Power 30.9 dBm
1.1445 MHz

Transmit Freq Error =1.7123 MHz OBW Power 99.00 %
x dB Bandwidth 1.506 MHz x dB -26.00 dB

—
Genter Freq 707 500500 itz Radio $td: None
Trig: Frae Run AvglHold=> 110

NEGaindaw  WActenc 40 4B Radie Davies: BTS

Cen!

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power

1.2051 MHz
Transmit Freq Error -3.7852 MHz OBW Power 99.00 %
x dB Bandwidth 1.738 MHz xdB -26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

q 713.500000 MHz Goter Freq: 113 500560 Mtz Radio St Nona
e Trig: Fras Run AvglHold> ¥/10
HIF GaincLow Radio Device: BTS

Ref 30.00 dBm

#VBW 160 kHz
Occupled Bandwldth Total Power 31.1 dBm
1.1272 MHz

Transmit Freq Error =1.7102 MHz OBW Power 99.00 %
x dB Bandwidth 1.496 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

q 711.000000 MHz Conter Freq: 711000500 Mtz Riadio Std: Nona
e Trig:Fras Run AvglHold> ¥/10
HIF GaincLow #Actan: 40 @B Radie Device BTS

Ref 30.00 dBm

Cen: 1MHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwildth Total Power 31.1 dBm
1.1778 MHz

Transmit Freq Error -3.7844 MHz OBW Power 99.00 %

x dB Bandwidth 1.893 MHz xdB -26.00 dB
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~__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 12 16QAM 1.4MHz CH-Low

Agilent Spectrum Analyzer - Ccupied BW

Center Fraq 639.700000 MHz Center Freq: 809.700000
W Trig: Frae Run

F GuinLew  BAanc 40 68

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power

949.66 kHz
=90.504 kHz OBW Power
1.191 MHz xdB

Transmit Freq Error
x dB Bandwidth

Motz
AvglHold> 10410

Radio $td: None
Radio Device- BTS

“Span 1.4 MHz
S“'EEP 1ms

20.1 dBm

99.00 %
-26.00 dB

LTE Band 12 16QAM 3MHz CH-Low

Agilent Spectrum Analyzer - s cupted BW
g 700.500000 MHz

i GainLow

Ref 30.00 dBm

[
wRes BW 51 kHz

Occupled Bandwidth

Center Freq 700 500000
Trig: Fras Run
WAstan: 40 4B

Motz Radio Std: None
AvglHold> 10410
Radio Device- BTS

“Span 3 MHz
#VBW 160 kHz Sweep 1,133 ms

Total Power 20.7 dBm

983.47 kHz

Transmit Freq Error
x dB Bandwidth

-715.66 kHz
1.331 MHz xdB

OBW Power 99.00 %
-26.00 dB

Conter Freq: 707 500000
o Trig: Fras Run
MEGaindlew  WActan: 43 4B

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power

938.78 kHz
-81.190 kHz OBW Power
1.195 MHz xdB

Transmit Freq Error
x dB Bandwidth

Motz
AvglHold> 10410

Radio $td: Nene

Radio Device- BTS

20.3 dBm

99.00 %
-26.00 dB

" aasan: 40 68

Cen MHz
WRes BW 51 kHz

Occupled Bandwidth

=
Genter Freq 707 500500 itz Radio $td: None
Trig: Frae Run AvglHold=> 110

Radio Device: BTS

#VBW 160 kHz Sweep 1,133 ms|

Total Power 30.0 dBm

985.17 kHz

Transmit Freq Error
x dB Bandwidth

-715.81 kHz
1.343 MHz xdB

OBW Power 99.00 %
-26.00 dB

Canter Freq: 715300000 btz
i AvglHold> 10410

Trig: Fras Run

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power

947.62 kHz
-80.595 kHz OBW Power
1.203 MHz xdB

Transmit Freq Error
x dB Bandwidth

An 3
Radio $td: Nene

Radio Device- BTS

“Span 14
Sweep 1m0

20.2 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

g 714.500000 MHz

i GainLow

Ref 30.00 dBm

Cen X z
WRes BW 51 kHz

Occupled Bandwidth

Gomtar Freq: 714500000 Mtz Radio Std: Nona
Trig: Frae Run AvglHold=> 110

#Astan: 40 @B Radio Device- BTS

#VBW 160 kHz

Total Power

971.29 kHz

Transmit Freq Error
x dB Bandwidth

-723.19 kHz
1.348 MHz xdB

OBW Power 99.00 %
-26.00 dB
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~__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 12 16QAM 5MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

A 17,
q 701.500000 r4 Conter Freq: 701500000 Mtz adio $td: None
13500000 1R Trig: Fras Run AvglHold=> 110

NEGaindaw  WActenc 40 4B Radie Davies: BTS

Ref 30.00 dBm

Center 701.5MHz z ; : E " Span 5 MHZ
WwRes BW 51 KHz #VBW 160 kHz Sweep 1,867 ms|

Occupled Bandwidth Total Power 30.3 dBm
991.10 kHz

Transmit Freq Error =1.7877T MHz OBW Power 99.00 %

x dB Bandwidth 1.376 MHz xdB -26.00 dB

LTE Band 12 16QAM 10MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

q 704.000000 MHz Conter Freq; T04. Radle S2d: None

1506500 Mtz
W Trig: Frae Run AvglHold> 19010
FIF GainLaw #Actan: 40 @B Radio Device: BTS

Ref 30.00 dBm

Center 704 MHz z z ; : ) " Span 10 MHZ]

#Res BW 51 kHz #VBW 160 kHz Sweep 3,667 ms|

Occupled Bandwidth Total Power 31.1 dBm
1.0287 MHz

Transmit Freq Error -3.8481 MHz OBW Power 99.00 %

x dB Bandwidth 1.528 MHz xdB -26.00 dB

Genter Freq 707500800 Radlo S2d: Nona

Mtz
w Trig: Frae Run AvglHald= 19010
#Actan: 40 @B Radio Device: BTS

#VBW 160 kHz Sweep 1.867
Occupled Bandwldth Total Power 30.0 dBm
976.04 kHz

Transmit Freq Error -1.7922 MHz OBW Power 99.00 %
x dB Bandwidth 1.423 MHz xdB -26.00 dB

L
Genter Freq 707 500500 itz Radio $td: None
Trig: Frae Run AvglHold=> 110

NEGaindaw  WActenc 40 4B Radie Davies: BTS

Cen!

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 31.1 dBm
1.0835 MHz

Transmit Freq Error -3.8640 MHz OBW Power 99.00 %

x dB Bandwidth 1.731 MHz xdB -26.00 dB

1230 1
Conter Freq: 713500800 Mrtz Radio $td: None
Trig: Frae Run AvglHold=> 110

Radio Device: BTS

#VBW 160 kHz
Occupled Bandwldth Total Power 20.7 dBm
1.0039 MHz

Transmit Freq Error =1.7900 MHz OBW Power 99.00 %
x dB Bandwidth 1.494 MHz xdB -26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

q 711.000000 MHz Conter Freq: 711000500 Mtz Riadio Std: Nona
e Trig:Fras Run AvglHold> ¥/10
HIF GaincLow #Actan: 40 @B Radie Device BTS

Ref 30.00 dBm

Cen: 1MHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power 31.3 dBm
1.0717 MHz

Transmit Freq Error -3.8626 MHz OBW Power 99.00 %

x dB Bandwidth 1.762 MHz xdB -26.00 dB
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—__/ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 13 QPSK 5MHz CH-Low

Agilent Spectrum Analyzer - Cccupied 1W

q 779.500000 MHz

i GainLow

Ref 30.00 dBm

iCenter 779.5 MHz
R #VBW 160 kHz

Occupled Bandwidth Total Power

1.1441 MHz
Transmit Freq Error -1.6969 MHz
x dB Bandwidth 1.828 MHz xdB

OBW Power

Mz
AvglHeld> 4900

Radio 52

Radio Device- BTS

“Span 5 MHz
Sweep 1.867 ms]

31.0 dBm

99.00 %
-26.00 dB

LTE Band 13 QPSK 5MHz CH-Middle

Agilent Spectrum Analyzer - Cccupied 1W

q 782.000000 MHz

i GainLow

Ref 30.00 dBm

iCenter 782 MHz
WwRes BW 51 KkHz

Occupled Bandwidth

Conter Freq: 712 000500 Mtz Radio 52 M
Trig: Frae Run AvglHold=> 110
#Asten: 40 @B Radie Device BTS

“Span 5 MHz
#VBW 160 kHz Sweep 1,867 ms

Total Power 31.1 dBm

1.1490 MHz

Transmit Freq Error

-1.7122 MHz

OBW Power 99.00 %

x dB Bandwidth 1.481 MHz xdB -26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

q 784.500000 MHz
NEGaindaw  WActenc 40 4B

Center Freq 784 500000

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power

1.1231 MHz
Trans Freq Error =1.7101 MHz OBW Power
x dB Bandwidth 1.482 MHz xdB

Motz
Trig: Frae Run AvglHold=> 110

“Span 5 MHz
Sweep 1.867 ms]

31.1 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Cccupied 1W

q 782.000000 MHz

i GainLow

Ref 30.00 dBm

#Res BW 51 kHz

Occupled Bandwidth

Conter Freq: 712 000500 Mtz Radio 52
Trig: Frae Run AvglHold=> 110
#Asten: 40 @B Radie Device BTS

Span 10 MHz,
#VBW 160 kHz Sweep 1.667 ms|

Total Power 31.3 dBm

1.1775 MHz

Transmit Freq Error

-3,7795 MHz

OBW Power 99.00 %

x dB Bandwidth 1.721 MHz xdB -26.00 dB

Center Freq 779500000

Motz
Trig: Frae Run AvglHold=> 110

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

iCenter 779.5 MHz

#VBW 160 kHz

Occupled Bandwidth Total Power

989.57 kHz
Transmit Freq Error -1.78689 MHz OBW Power
x dB Bandwidth 1.438 MHz xdB

o one

Radio Device- BTS

“Span 5 MHz
Sweep 1.867 ms]

30.3 dBm

99.00 %
-26.00 dB

i GainLow

#Res BW 51 kHz

Occupled Bandwidth

Ganter Freq 762000500 Mtz
Trig: Frea Run AvglHold=> 110
#Actan: 40 @B Radio Device: BTS

o one

“Span 5 MHz
#VBW 160 kHz Sweep 1,867 ms

Total Power 30.3 dBm

976.85 kHz

Transmit Freq Error

-1.7931 MHz

OBW Power 99.00 %

x dB Bandwidth 1.356 MHz xdB -26.00 dB
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\_/’ FCC RF Test Report

Report No: R2003A0151-R6

LTE Band 13 16QAM 5MHz CH-Hig

Agilent Spectrum Analyzer - Cccupied 1W

Center Frag 784.500000 MHz i Rad
L AvglHold> 1910
Radio Duvice- BTS

Ref 30.00 dBm

iCenter 784.5 MHz
WwRes BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power 29.9 dBm
1.0049 MHz

Transmit Freq Error =1.7904 MHz OBW Power 99.00 %

x dB Bandwidth 1.497 MHz xdB -26.00 dB

LTE Band 13 16QAM 10MHz CH-Middle

Agilent Spectrum Analyzer - Cccupied 1W

C q 782.000000 MHz Conter Freq: 762500900 itz
Center Frag 782.000000 MH: ok gl 10

AFGuindow  SAfan 40 €8

Ref 30.00 dBm

ter 782 Span 10 MHz,
WwRes BW 51 KkHz #VBW 160 kHz Sweep 1.667 ms|

Occupled Bandwidth Total Power 31.1 dBm
1.0331 MHz

Transmit Freq Error -3.84B8 MHz OBW Power 99.00 %

x dB Bandwidth 1.537 MHz xdB -26.00 dB
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4.4 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12.

RBW is set to 200 kHz, VBW is set to 3x RBW for LTE Band 13 (777MHz~788MHz).

RBW is set to 100 kHz, VBW is set to 3x RBW for LTE Band 13 (788 MHz~793MHz).

on spectrum analyzer.
Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator
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Limits

Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 logo (P) dB”

Rule Part 27.53(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Rule Part 27.53(m) (4)/ specifies that “for BRS and EBS stations. For mobile digital stations, the
attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel
edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual
emission bandwidth as defined in paragraph (m)(4) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and
55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

Example:

The limit line is derived from 43 + 10log (P) dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log (P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.

Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to =70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.

Rule Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power
of any emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;
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(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log

(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;

(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However,
in the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution
bandwidth of at least 30 kHz may be employed;

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Test Result

All the test traces in the plots shows the test results clearly.
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~__ FCC RF Test Report

Report No: R2003A0151-R6
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